
RE6014
FLAT BENCH



4

5

6

7

8

3

9

11

12

13



3



4



5

Parts List

Item No. Description Qty

1 Back Pad Frame 1

2 Ground Frame 1

3 Back Pad 1

4 Footrest 2

5 Aluminium Grip Ring φ40×φ33×9.5 1

6 Aluminium Grip Cap 1

7 Grip 1

8 Wheel 2

9 Shaft 2

10 Foot Cover 1 1

11 Foot Cover 2 2

12 Plug RT50×100 4

13 External Circlips 4

14 Rivet Nut M6×13.5 4

15 Socket Head Cap Screw M10×30 2

16 Flat Head Cap Screw M10×30 3

17 Button Head Cap Screw M8×25 6

18 Flat Head Cap Screw M6×16 5

19 Socket Set Screw M5×3 2

20 Spring Washer φ10 2

21 Flat Washer φ11×φ20×2 2

22 Flat Washer φ9×φ16×1.6 6



6

Exploded View

3

1

17

22
12

7

5

6
18

10

16

19

12

11

16

8 9
13

13

2

18

14

4

15
20

21

12



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty

1 Back Pad Frame 1

2 Ground Frame 1

15 Socket Head Cap Screw M10×30 2

20 Spring Washer φ10 2

21 Flat Washer φ11×φ20×2 2

15

20

21

1

2



10

STEP 2
Note：Wrench Tighten Screws.

Item No. Description Qty

3 Back Pad 1

17 Button Head Cap Screw M8×25 6

22 Flat Washer φ9×φ16×1.6 6

3

17

22



11



12



13




